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30.400 INSTRUMENT BOARD (PANEL) .
: BODY STYLES
AE
FIGURE PART 8 = -
GROUP, PART NAME and DESCRIPTION MODELS ol I - I
MUMBER MUMBER E| 5 tele= =
= L= = = =
1 [z2]a3]s5]s
30.402 - INSTRUMENT BOARD
30-1-18 | Board (Prime)(L.H.D.)}......... 10 OB GG 20 DOGAD 204934 | 491,482 1]1)1f({1)1
Board (Prime)(L.H.D.}.. .. .cv.vuuuumunss A0 DaBAL 205182 | 495,496 1|1
Board (Prime)}(R.H.D.) .. cvssmsersnnansnenasne 204937 | 491,485 1
Screw, Washer Head {(to W/5 Opening
1 gFk Sl Ie B Do 0 a0 GF 0 060066 5o eanO 0RO 205680 | A1l B|B|8B|B| B
Lockwasher, No. 10 Sm. (to W/5 Opening -
PXame) .. ..coccecaceaaien. dasesrsessaaaanas 248 |All Bl8(8|B|8
Bolt, 1/4"-20 = 3/4" Hx. Hd. (to Cowl)..... 529 |All 212|122 2
Lockwasher, 1/4" Med. (to Cowl)............ 190 [ALl 212|122 2
Brace, Inst. Board to Dash, Inner (L.H.D.}.: 204942 | 491,492 1111111
Brace, Inst. Board to Dash, Inner (L.H.D.)}.. 204943 | 495,496 1(1
Brace, Inst. Board to Dash, Outer (L.H.D.}.. 204944 | 491,492 1{1p1|1)1
Brace, Inst. Board to Dash, Outer (L.H.D.}.. 204945 | 495,496 1|1
Brace, Inst. Board to Dash, Inner (R.H.D.).. 203630 | 491,495 1
Brace, Inst. Board te Dash, Outer (R.H.D.)... |203631 | 491,495 1
Bolt, 5/16"=18 x 11/16" Hx. Hd..........ves 387 |All 2jz(2(2]|2
Lockwasher, 5/16" Med..... e S e T S R 240 |ALl 2|l2|2|2|=2
Anti-Squealk, Inst. Board, Side........v000nn. 204946 |All 21212 2]2
Anti-Squeak, Inst. Board, Top (14" Long)..... 202504 | ALl 2| 2|2(2|=2
Anti-Squeak, Inst. Beoard, Top (12" Long)..... |202717 [All 212j2|2]|2
Welt, Inst. Beoard to. W/5 Moulding (Mineral
Gray){for Cloth Trim)........ccuunainnnnnn 202718 [All 1({1]1]1]1
Welt, Inst. Board to W/S5 Moulding (Mineral
Gray)(for Leather Trim)....... P, R 203261 |All 11111
30.404 - INSTRUMENT BOARD GLOVE
COMPARTMENT
Box Complete (without Cutout for Striker
Plate){L.E.D.)uerenrnnnnnnnsseanss SO O T 205226 | 491,482 1|11
Box Complete (with Cutout for Striker Plate)
i T n) IR o O B oA O S A oD o B e e e I e 205227 (491,492 1j111(1(1
Box Complete (L.H.D.)....coeceeurinmannasssis 205230 (495,496 1
Box Complete (R.H.D.)....... B O Do TS PR 203632 | 491,495 1
Screw, No. 10-12 x 3/8 Rd. Hd. Cr. Rec..... 609 |All 8|8(8|8 |8
Flatwasher, No. 10 Sm......... o Wi HCQSN Do 248 |All B |8 |8 |B|8
L A G0 o o e e i I e B o e S e Cr e L e e e ) 204380 |All g|B8|(B8|8|8
19-1-20 |Deoor, Glove Compartment (L.H.D.J....vcveetnnn 204949 | 491,492 111711
19-2-10 |DPeor, Glove Compartment (L.H.D.)........ aeats 204950 |495 1
19-2-10 |Door, Glove Compartment (L.H.D.)............. 204951 | 496 111
Door, Glove Compartment (R.H.D.).....oc.n.... 204952 491,495 1
| It i e o . et o AR PN S P ERCL R e S G oo nh gne 200539 |All z2|l2l2]|2]|2
19-2-11 |[Plata, HAME.....cnertsssssannannnssnnss A b ooy 204953 |495,496 1)1
Clip, Name Plate........ iy, T e . |204054 [495,4986 1|1 :
Retainer, Glove Box Package.......c.oeeucnaias 205525 (491,492 ifjp1l11141
Retainer, Glove Box Package..... FTHanond 080 aE 205526 |495,496 1|1
Hinge, Glove Box Door, Inner (L.H.D.}........ 204955 (491,492 1j1(1(1|1
Hinge, Glove Box Door, Outer {(L.H.D.}........ 204957 |491,402 ij1(1(1|1
Hinge, Glove Box Door, Inner (with Single
Mounting Hole) (L.H.D.)..... Ao E e O e ... |204956 |495,4986 1)1
Hinge, Glove Box Door, Outer (with Single
Mounting Hole)(L.H.D.}...... B ey 204958 | 495,406 1)1
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BODY STYLES
rad
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30.404 - INSTRUMENT BOARD GLOVE '
COMPARTMENT (Cont'd)
Hinge, Glove Box Door, Inner (with Double
Mounting Holes) (L.H.D.) ..o s tncraccnnnnnnsn 206518 | 495,496 111 E:
Hinge, Glove Box Door, Duter {with D¢uh1e i
Mounting Holes)}(L.H.D.)......... OHDE P LS 206519 | 485,496 111
Hinge, Glove Box Door, Inner (R.H.D.)........ 203634 | 491,495 1
Hinge, Glove Box Door, Outer (R.H.D.)....:.....|Z203635 |491,495 1
Screw, No. 10-32 x 5/8" Rd. Hd. Cr. Rec.. G688 | All 4 4] 4| 4| 4
Lockwasher, No. 10 Ext. Teoeth.............. 294 | A1l 4| 4 4| 4] 4
"~ Nut, No. 1032 Hx........ BN AR o R e 202 [All 4| 4| 4|44
Bumper , Hinge Bracket.................... . 203874 | All 212|122 2
Latch, Glove Box Door... k4% 20 73587/ . . |204861 |491 1 1
19-2-9 | Lock, Glove Box (incl. Cylinder, Keys and ]
ClEp R o L e v DO 203886 | All 11111 1]1
Kit, Cylinder and Key (inecl. Cylinder and TR
Keys for Glove Box and Deck Lidl.svsanains, 203883 {All 1({1]2111]1
Eey, Cut, Code No. KF 501-750....... R Rr 203887 |All 1|1]z]1]1
Eey, Blank, for Code No. KF 501-750.......... 203882 | A1l 1(1j]1]1]1
Clip, Lock Attaching. ... ..o einvrmnnnnnnenns 205490 |ALL 111111
Plate, Striker (with Slotted Mounting Holes). 204962 |491,492 p K I s IS A I
Plate, Striker (with Slotted Mounting Holes). 204963 | 495,498 1(1
Plate, Striker (with Round Mounting Holes) ... |205180 |All 1j1|]31j1(1
Screw, No. 8-32 x 3/8" Rd. Hd. Cr. Rec..... 509 (A1l 212|222
Lockwasher, No. B Ext. Tooth............... 447 JALL 212|222
Hut, No. Ba32 BX.....itsiraivsrarnnsnnnnnns 272 |All 2lz2|12|2)|¢2
40.408 - INSTRUMENT BOARD ASH RECEIVER
19-1-15 | Ash Receiver Complete (Chrome)(L.H.D.)....... 205408 | 491,492 ij1j1|1{1
19-2-12 | Ash -Receiver Complete (Chrome)(L.H.D.)....... 204966 | 495,496 1)1
Ash Receiver Complete (Chrome)}(R.H.D.)....... 205408 | 491,495 1
Body Ash Recediver....... T P 204867 | 495,496 11
Cover, Ash Receiwver. (Chromel}........c..ooe... 205884 | 491,492 11111} 1
Cover, Ash Receiver (Chrome)................. 204968 | 495,496 1|1
Bumper , Ash Receiver...........cuiieeenninesn 203874 |All 212|222
Handle, Ash Receiver (L.H.D.)................ 205409 | 491 492 111111
Handle, Ash Receiver (R.H.D.)......co.ouunnnn 205409 | 491 495 1
Serew, No., 6-32 x 5/16" Rd. Hd. Cr. Rec.
L DY e e Taiats 2 s haont s afara e b P le e = ufam i e o B b mhe S84 | 491,492 1111111
Screw, No. 6-32 x 5/16" Rd Hd. Cr. Rec.
g e L R P L T R P ] e e e HB4 | 491,495 1
Lockwasher, No. 6 Ext. Tooth (L.H.D.)...... 518 | 491,483 1 (11111
Lockwasher, No. 6 Ext. Teoth (R.H.D.)...... 518 |4891,495 1
Retainer, Ash Receiver (L.H.D.).............. |203641 |491 492 111|121
Retainer, Ash Receiver (L.H.D.).......cve.on.. 204971 | 495,496 1)1
Retainer, Ash Receilver (R.H.D.). ces . (203641 (491,495 1
Screw, No. 10-32 x 378 Rd. Hd. Cr Hcc ..... 577 | All 2lz|2 (2|2
Lockwasher, No. 10 Ext. Teoth.............. 204 (All |2 |32]2]|2
Nut, No. 1024 BX..... .00 cverssaransssunns 378 |All 2122|1212
30.408 - INSTRUMENT BOARD NAME PLATE AND
CLOCK OPENING MEDALIION
19-1-14 |Plate, Name (Chrome)......c.uuveeceunnnnnnnne 203643 | 491,482 T e T e T Y |

251




30.400 INSTRUMENT BOARD (PANEL)
h ]
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FIGURE PART g i .,
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HIERERERE
30.408 - INSTRUMENT BOARD NAME PLATE AND
CLOCK OPENING MEDALLION (Cont’d)
Plate, Name (Chrome)(R.H.D.)....cuenanessasss 203642 | 495 1
Speednut (L.H.D.)..... s ceriirinnnancss .. | 202592 | 491,492 (313|133
Speednut (R.H.D.}......... o a la e e UM R 202502 | 491,495 3
19-1-17 | Medallion, Clock Opening (L.H. D e 203507 | 491,492 111|111
] Medallion, Clock Opening (R.H.D.} ... cecvccnn 203506 | 491,495 1
Hut, No. 10=24......ccusinennnrncnanss ceees | 203504 | ALL 2|2|1 2| 2|2
Bracket, Medallion Mounting (L.H.D.J}......... 203508 | 491,492 111} 1) 1)1
Bracket, Medallion Mounting (R.H.D.)........ . | 203508 | 491,495 1
30,410 - INSTRUMENT BOARD RADIO PANEL AND
GRILLE
Panel, Radie Control (Chrome)}............. «.. | 203645 | 491,492 i|j1|1]1f1
Panel, Radio Control (Chromel)........cceuea.n 204972 | 495,496 1(1
Clip.s i cceanrensnssssrsnananmmnenss tesasaaan 2036546 | All al2z2|2]2] 2
Berew, No. 6-18 x 1,.:" " Rd. Hd. Cr. Rec. Tap 656 | All 2|22 2] 2
Nut, No. 10-32 Hx.......coiieraniinnnanens 202 |All z2l2l12)12)2
Support, Radio Speaker...... s Ea R e s E kA 206389 | 491,492 11111
Support, Radio Speaker........-ccoiiannnnenns 204974 | 495,496 1{1
Panel, Vent. and Heater Cover (Chrome}....... 204977 | 405,406 111
Support, Vent. and Heater Control............ 204978 | 495,496 1)1
19-1-21 [ Grille Complete (L.H.D.).....oovoinvinnnn 203647 | 491,492 1 # 1|11
19-2_13 | Grille Complete (L.H.D.)......cc00ieninscnsnan 204976 | 495,496 i
Grille Complete (R.H.D.)....couieunnrransonss 203647 | 491,485 1
Screw, No. 10-24 x 5/16" Rd. Hd. Cr. Rec... 583 |All 2|2|2|(z2|2
Lockwasher, No. 10 Ext. Tooth.............. 294 (41l zlz|2|2|2
Hut, No. 10=24 HX. ..ot iinnrrrrssesnannnns 37s (all alz|a| 2|2
Spacer (Grille to Inst. Board)...... R 201560 | 495,496 111
Screen, Radie Grille (L.H.D.)....ovnovanennn- 203648 | 491,492 11212111
Screen, Radio Grille (L.H.D.)....ovcvinnnnnn . | 204970 | 495,496 1(1
Sereen, Radio Grille (R.H.D.)...... TR e et o 203648 | 491,495 1
Hut., ......civevenasssssananmnnnnss Ehe ainte et 203875 |All 5| 5|55 5
30.412 - INSTRUMENT BOARD MOULDTNG
Moulding, Trim......cueeeevraesercasrnnnnnens 204980 (496 1)1
19-1-19 | Moulding, End, Right {Chrume}(l.. H.D.})iiuiuuunn 204981 | 491,492 iji1]1]1|1
19-1-1 | Moulding, End, Left (Chreme)(L.H.D.). 204084 | 491,492 1({1|1]1]1
19-1-16 | Moulding, Center (Chrome}(L.E.D.}....... vesss | 203652 | 491,482 1({1)]1}1|1
Stud, Mounting.............. e elaala 4w am e e ek 203517 | 491,482 2|22 2]2
Moulding, End, Right (R.H.D.)...vvvennnnnns 203650 | 491,495 1
Moulding, End, Left (R.H.D.).ovvwrenvennanns 203651 | 491,495 1
Moulding, Center (R.H.D.J. . . ouiuununnenns eee. | 203652 | 491,495 1
Screw, No. 10-24 x 5/16" Rd. Hd. Cr. Rec... 583 |all 4| 4| 4| 4] 4
= Lockwasher, Wo. 10 Ext. Teoth............-. 294 |All 414|447 4
Nut, No. 10-24 Hx, Lt......... B e 378 | All 4|l 4flafa] 4
tMoulding, Center (L.H.D.}....0svacecacscnans 204986 | 401,402 1
{support, Radic Speaker (L.H.D.}............. 204975 | 491,402 1
iNOTE: Moulding and Support are components
of Radio Conversion Eit.
Moulding, Glove Box (L.H.D.}....ccoccvnunnons 204987 | 496 1(1
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INSTRUMENT BOARD (PANEL)

30.40C

BODY STYLES
4
. FIGURE PART g z A
GROUP, PART MAME and DESCRIPTION MODELS =&l 3
MUMBER : NUMBER ElZ|2|5|%
- o o= = r—l
] 2 3 k] & :
30.412 - INSTRUMENT BOARD MOULDING (Cont'd) .
Screw, No. 10-24 x 3/8" Rd. Hd. Cr. Rec 365 | 496 3] 3
Lockwasher, No. 10 Ext. Tooth.............. 204 | 496 3| 3
30-21-32 | Cap, Inst. Board Side Plate, 'Right (Chrome}.. | 2048988 | 495,496 1| 1
30-21-27 | Cap, Inst. Board Side Plate, -Left (Chrome)... | 204989 | 495,496 1| 1
o Serew, No. B-15 x 1/2" Fl, Hd. Cr. Rec.
{Chrome}........ e 775 | 495,406 21 2
Moulding, Steering Column Cover (Chrome)
L o e i L S S S L 203655 | 491,495 1
’ Screw, No. 4-24 x 3/8" Rd. Hd. Cr. Rec. Tap 657 | 491,485 3
19-1-18 | Bezel, Iastrument Mounting, Right (Chrome)
(L.H.D.})....... sasseEenasa s N tiearasaa. | A03653 | 491,482 1) 1)1 1| 1
19-1-7 | Bezel, Instrument Mounting, Left (Chrome)
B 1 e Sl i I A G S 203654 | 491,492 1] 1)1 1( 1
Bezel, Instrument Meunting, Right (Chrome)
0 - S 1 203653 | 491,495 1
Bezel, Instrument Mounting, Left (Chrome) )
L 0 1 203654 | 491,495 1
Stud, Instrument Mounting, Upper (L.H.D.) . | 203516 i@l,dﬂﬂ 2] 2| 2 2) 2
Stud, Instrument Mounting, Lower (L.H.D.) 20357 1,492 21 2| 2] 2] 2
Stud, Instrument Mounting, Upper (R.H.D.}.. 203516 | 491,495 2
Stud, Instrument Mounting, Lower (R.H.D.).... | 203517 | 491,495 2
Serew, No. 10-24 = 7/16" Fil. Hd. Cr. Rec.. 643 | 491 ,492 41 4] 4| 4] 4
Lockwasher, No., 10 S8m.........c.cceuinnnr-- 254 | 491,492 41 4 4] 4} 4
. L n et ¥ 203504 | 491,492 41 4] 4] 4] 4
Clamp, Instrument Mounting Bezel (L.H.D.).... | 204222 | 491,492 4] 40 4] 4] 4
Clamp, Instrument Mounting Bezel (R.H.D.)}.... | 204222 | 491,495 4
18-2-4 | Bezel, Instrument, Large.......... v inenonn 204223 | 495,496 2] 2
Seroew, No. 8-32 x 1/4" Rd. Hd. Cr. Rec..... 357 | 495,496 6| 6
Lockwasher, No. 8 Med...................... 254 | 495,496 G| 6
19-2-3 | Bezel, Instrument, S3mall......ccicevrsuaas o | 204224 | 485,486 2] 2
Screw, No. 6-32 x 1/4" Fil. Hd. Cr. Rec.... 773 | 495,496 6| B
Lockwasher, No. 6 Med. .......covvrernnnns: T74 | 495,496 G| B
Support, Instrument Board Gauge.............. | 205880 | 495,496 2| 2
30,414 - INSTRUMENT BOARD CONTROL PANEL
19-1-22 | Panel (Chrome) (L. H.D.} ...t iueeeensrscnnnaas 204904 | 491,492 iji1]1]1]1
@ Panel (Chrome) (R.H.D.) .. ... . 0urencnceanaan 204312 | 491,495 1
Screw, No. 10-24 x 5/16" Rd. Hd. Cr. Rec... 583 | 491,492 zlzlz)|z2]2
Lockwasher, No. 10 Ext. Tooth.............. 204 | 491,402 2|l21212] 2
Hut, No. 10=32 HX.....creeinsrenansssnanans 202 | 491,402 21212122
Spacer (to Instrument Beoard)(L.H.D.)......... 201560 | 491,492 212|121 2] 2
Spacer (to Instrument Board)(R.H.D.)......... 201560 |491,495 2
i B

253




	kfpm460250.jpg
	kfpm460251.jpg
	kfpm460252.jpg
	kfpm460253.jpg

